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Product Description:String Trimmer Attachment
Model Number:STA1500

Body Number:0760054004 S

Version: B

Issue Date: 2018/11/30
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Repair Parts_Line Trimmer_4808(STA1500 B)

Index No. Art. No. Description mc:\.l;\l(ﬂl:e Weight (g) wa::?mm) MPQ Repairable or Not? Standard Repair Time (min.)
1 3128734001 [Sleeve 1 4.6 $29x42 1 Y 1
2 3128556001 |Guiding Block 1 4.3 18.7x22x33 1 Y 1
3 2824792002 |Shaft Assembly 1 255.8 $14.5x857 1 Y 10
4 2824791002 |Tube Assembly 1 244.3 $25x820 1 Y 10
5 5690203001 |O Ring 2 0 ®5.6x1.27 10 Y 2
6 5650015012 |Spring Washer 2 2 ®7.9x1.2 10 Y 2
7 5620216003 |Hexagon Socket Screw 4 5 M5x25 10 Y 2
8 3705417001 [Fixing Board 1 58.5 66x48x19 1 Y 3
9 5620213003 |Hexagon Socket Screw 1 3.4 M5x10 10 Y 1
10 5650598001 [Washer 2 0.2 5.3x11x0.4 10 Y 1
11 5660151001 |Circlips For Hole 1 1.3 24 10 Y 1
12 2824588002 |[Pinion Assembly 1 57 ©24x28 1 Y 30
13 5620546001 |Hexagon Socket Screw 1 4.9 M6x8 10 Y 1
14 3421862001 |Gear Case 1 117.5 109x66x70 1 Y 30
15 2824589002 |Shaft Assembly 1 109 D28x69.5 1 Y 30
16 5660021002 |Circlips For Hole 1 1.2 ®28x1 10 Y 1
17 3552509001 |Inner Flange 1 66.3 ®44x13.5 1 Y 20
18 3706103001 (Shield 1 39 »70x5.5 1 Y 5
19 3130090001 |Upper Housing 1 57.5 ®113.2x33 1 Y 10
20 2826376002 |Spool Assembly 1 103.5 $78x48 1 Y 10
21 5630292001 [Nut 1 16 M10x1-FH 10 Y 5
22 3800122001 |[Trimmer Line 1 25 ®2.3x5000 1 Y 2
23 3660582001 |Compression Spring 1 7.5 ®25x35 10 Y 2
24 2826637001 |Lower Housing ASSY 1 208.5 ®110x63.7 1 Y 5
25 5610294001 |Tapping Screw 2 1.3 ST4x16 10 Y 1
26 3706106001 |Blade 1 9.4 28x20x12 1 Y 1
27 5620548001 |[Screw with Washer 3 3 ®9x35 10 Y 1
28 5680217001 |[Wrench 1 160 21x100x225 1 Y 1
29 5680164001 [Inner Hexagon Spanner 1 15.6 4(L95xH45) 1 Y 1

201 2824590002 [Connecting Tube ASSY 1 504.4 $25x857 1 Y 2
202 2824954002 |Gear Case ASSY 1 348.8 109x96x66 1 Y 20
203 2826673001 |Cutting Head Set 1 393 ?®113.2x68.6 1 N /
204 2824957002 |Guard ASSY 1 282 335x147x136 1 Y 5




